



SUMMARY TEST REPORT

Report No.: D1150.01-201-44

Rendered to:

ANDERSEN CORPORATION
Bayport, Minnesota

PRODUCT TYPE: Wood Clad Aluminum Lift and Slide Door (PXX)

SERIES/MODEL: Aluminum Wood Liftslide (AWLS)

SPECIFICATIONS: AAMA/WDMA/CSA 101/I.S.2/A440-08, *NAFS - North American Fenestration Standard/Specification for Windows, Doors, and Skylights*

AAMA/WDMA/CSA 101/I.S.2/A440-11, *NAFS - North American Fenestration Standard/Specification for Windows, Doors, and Skylights*

A440S1-09 – *Canadian Supplement to AAMA/WDMA/CSA 101/I.S.2/A440, NAFS - North American Fenestration Standard/Specification for Windows, Doors, and Skylights*

Title	Summary of Results
AAMA/WDMA/CSA 101/I.S.2/A440-08	Class LC-PG40 Size Tested 125.0 x 118.5 in. DP +40/-40
AAMA/WDMA/CSA 101/I.S.2/A440-11	Class LC-PG40 Size Tested 125.0 x 118.5 in. DP +40/-40
Design Pressure	+1920 Pa (+40.0 psf)
Negative design Pressure	-1920 Pa (-40.0 psf)
Air Infiltration	0.95 L/s/m ² (0.19 cfm/ft ²)
Canadian Air Infiltration/Exfiltration Level	A2
Water Penetration Resistance Test Pressure	470 Pa (9.75 psf)

Test Completion Date: 08/28/2013

Reference must be made to Report No. D1150.01-201-47, dated 08/05/14 for complete test specimen description and detailed test results.

For ARCHITECTURAL TESTING, INC.:

Tyler Westerling, P.E.
Senior Project Engineer